NUALINE

A 7Zz+.. Pollet Water Group

WATER TREATMENT SYSTEMS






AQUALINE

/" 7Zz-.. Pollet Water Group

Aqualine Water Technology, part of Pollet Water Group (PWG) which was
first inaugurated in 1975 in Belgium, specialized in the field of water and
wastewater treatment solutions. Our solutions cover industrial, commercial,
medical & domestic applications.

Our group consists of 30 companies dedicated to developing efficient
solutions to improve the quality of water. The group has 5 production
facilities in Germany, France, UK, Belgium, and Turkey.

We have successfully implemented hundreds of projects in the Middle East
and North Africa region additional to some regions in Africa .

w.aqualine-me.com
[...]
processes to new levels of efficiency and performance.Our
systems are meticulously engineered to address the critical need
for removing dissolved gases, ensuring exceptional water quality
and enhancing the effectiveness of various industrial applications.

Our systems are engineered to effectively and efficiently remove
unwanted dissolved gases, such as carbon dioxide (CO,) and
hydrogen sulfide (H,S), from water. By eliminating these gases, our
systems prevent corrosion, reduce the risk of scaling, and improve
the overall reliability of your water treatment processes.

We understand that different industries and applications have
unique degasification requirements. That's why aqualine offers a
range of degasifier systems customized to meet the specific
needs of each client.

EXTRA OPTIONS

- Custom Designs For Higher Capacities.
- Fully Automated System.
- Skid Mounted.

A‘QU;&J—INE WATER TREATMENT SYSTEMS

17






2- MEMBRANE TECHNOLOGY

2-1 AQUALINE RO ALFA SERIES 20
2-2 AQUALINE RO GAMA SERIES 22
2-3 AQUALINE RO TETRA SERIES 24
2-4 AQUALINE UF SYSTEMS PAS)

2-5 AQUALINE EDI SYSTEMS 28




2-1 TAP WATER TREATMENT SYSTEMS

Tap water, also known as municipal water or public water supply, is the water that comes directly from
the faucets or taps in our homes, offices, and other buildings. It is the water supplied to us by the local
government or water utility companies through a network of pipes and distribution systems.

www.aqualine-me.com
20



FEATURES

- Standard Capacities 5- 90 CMD.
- Membrane Vessels FRP.

- Compact Design.

- Easy & Auto Operation.

- Short Lead Time.

- Plug & Play.

- CF Approved.

ADVANTAGES

-Up To 90 - 99 % Removal Of
Water Inlet Contaminants.

- Deliver High Performance At Low
Life-Cycle Costs.

- Energy Efficient.

- Purified Water Suitable For
Drinking & Irrigation.

- Eco-Friendly Systems.

APPLICATIONS

- Agriculture.

- Water Bottling Industry.

- Domestic Use.

- Commercial & Industrial Use.
- Municipal Water Supply.

- Boiler Feed Water.

- Hotels & Resorts.

- Potable Drinking Water.

- Agricultural & Irrigation.

- Municipal Water Treatment.
- Food & Beverage Industries.

AQUALINE RO ALFA SERIES

These systems are designed to handle tap water with a low salinity
level. The TDS level of tab water typically falls up to 2,000 ppm.

Our full line of tap water reverse osmosis systems are available

with a wide range of capacities with our Standard Models
(Alfa 140 - Alfa 1540) .

RECOMMENDED FEED WATER LIMITS

Feedwater TDS : 0 -2000 ppm
Feedwater Pressure: 2-5bar
Feedwater pH Range: ©6-8

Silica (SiO2) Tolerance: 25 ppm max
Feedwater Temperature:  *10C - °30C

0.05 ppm (without ASC dosing)
0.2 ppm (with ASC dosing)

Iron (Fe) Tolerance:

EXTRA OPTIONS

- Custom Designs For Higher Capacities.
- High Pressure Multi Stages .

- Automatic Rinsing CIP System.

- Touch Screen Control Panel.

- CS/SS304 Stainless Steel Skid.

A‘QU;&J—INE WATER TREATMENT SYSTEMS

21



2-2 BRACKISH WATER TREATMENT SYSTEMS

Brackish water consists of more total dissolved solids than tap water,but has lower salinity than and
seawater, usually arises from underground water sources. Impurities in the water makes it difficult to
use in many applications.

www.aqgualine-me.com
22



FEATURES

- Standard Capacities 24- 2500 CMD.

- Compact Design.

- Easy Maintenance.

- Easy & Auto Operation.
- Short Lead Time.

- Plug & Play.

- CF Approved.

ADVANTAGES

-Up To 90 - 99 % Removal Of
Water Inlet Contaminants.

- Deliver High Performance At Low
Life-Cycle Costs.

- Energy Efficient.

- Purified Water Suitable For
Drinking & Irrigation.

- Eco-Friendly Systems.

APPLICATIONS

- Agriculture.

- Water Bottling Industry.

- Domestic Use.

- Commercial & Industrial Use.
- Municipal Water Supply.

- Boiler Feed Water.

- Hotels & Resorts.

- Potable Drinking Water.

- Agricultural & Irrigation.

- Municipal Water Treatment.
- Food & Beverage Industries.

AQUALINE RO GAMA SERIES

Brackish water reverse osmosis systems (BWRQO) are industrial
and commercial water purification systems designed
specifically to treat brackish water. These systems utilize the
process of reverse osmosis (RO) to remove impurities, salts,
and other contaminants from brackish water beside the
present of well designed pre-treatment, making it suitable for
various industrial and commercial applications.

BWRO systems are designed to handle brackish water with a
higher salinity level. The TDS level of brackish water typically
falls between 2,000 ppm to 10,000 ppm. The system is
designed to handle higher pressure than tap water RO.

Our full line of brackish water reverse osmosis systems are
available with a wide range of capacities with our standard
models (Gama 180 - Gama 9680)

RECOMMENDED FEED WATER LIMITS

Feedwater TDS : 2000 - 10,000 ppm
Feedwater Pressure: 2 -5 bar
Feedwater pH Range: 6 -8

Silica (SiO2) Tolerance: 25 ppm max
Feedwater Temperature:  *10C -°30C

0.05 ppm (without ASC dosing)
0.2 ppm (with ASC dosing)

Iron (Fe) Tolerance:

EXTRA OPTIONS

- Custom Designs For Higher Capacities.
- History Of Alarms Info Records.

- Automatic Rinsing-CIP Systems.

- Touch Screen Control Panel.

- CS/SS304 Stainless Steel Skid.

A‘QU;&J—INE WATER TREATMENT SYSTEMS

23



2-3 SEAWATER REVERSE OSMOSIS SYSTEMS

Seawater is the water found in the earth's oceans and seas. It is the salty water that covers about
71% of the planet's surface and is one of the primary components of the hydrosphere. Seawater

differs from freshwater, which is found in rivers, lakes, and underground aquifers, in that it has a
much higher concentration of dissolved salts and minerals.

www.aqualine-me.com

24



FEATURES

- Standard Capacities 180- 1500 CMD.
- Compact Design.

- Easy & Auto Operation.

- Easy Maintenance.

- CF Approved.

ADVANTAGES

-Up To 90 - 99 % Removal Of
Water Inlet Contaminants.

- Deliver High Performance At Low
Life-Cycle Costs.

- Energy Efficient.

- Purified Water Suitable For
Drinking & Irrigation.

- Eco-Friendly Systems.

APPLICATIONS

- Agriculture.

- Water Bottling Industry.

- Domestic Use.

- Commercial & Industrial Use.
- Municipal Water Supply.

- Boiler Feed Water.

- Hotels & Resorts.

- Potable Drinking Water.

- Agricultural & Irrigation.

- Municipal Water Treatment.
- Food & Beverage Industries.
- Desalinator For Boat.

- Island-Based Businesses.

- Cargo Ships.

AQUALINE RO TETRA SERIES

Seawater treatment systems, are a set of processes and
technologies used to remove salt and other impurities from
seawater. We provide a selection of industrial and commercial
seawater reverse osmosis systems that are designed to meet
your desalination needs.

SWRO systems are designed to handle Seawater with a higher
salinity level that cannot be treated with standard brackish RO
systems. The TDS level of seawater is typically more than
10,000 ppm. The system is designed to handle higher pressure
than brackish water RO.

Our full line of SWRO systems are available with a wide range
of capacities with our standard models
(Tetra Px 1280 - Tetra Tc 3080).

RECOMMENDED FEED WATER LIMITS

Feedwater TDS : >10.00 ppm
Feedwater Pressure: 2 -5 bar
Feedwater pH Range: 6-8

Silica (SiO2) Tolerance: 25 ppm max

Feedwater Temperature:  “10C - °30C

Iron (Fe) Tolerance: 0.05 ppm (without ASC dosing)
0.2 ppm (with ASC dosing)

EXTRA OPTIONS

- Custom Designs For Higher Capacities.
- Automatic Rinsing CIP System.

- History of alarms info records.

- Automatic Rinsing CIP System.

- Touch Screen Control Panel.

- CS/SS304 Stainless Steel Skid.

A‘QU;&J—INE WATER TREATMENT SYSTEMS

25



2-4 ULTRAFILTRATION SYSTEMS (UF)

Ultrafiltration (UF) systems are a type of water treatment technology used to separate suspended patrticles,
colloids, and high molecular weight substances from water. UF is a membrane-based filtration process that
uses semi-permeable membranes with small pore sizes to remove contaminants while allowing water and

low molecular weight solutes to pass through.

www.aqualine-me.com
26



FEATURES

- Standard Capacities 1- 5000 CMD.
- UF Modules (PVC).

- Stainless Steel Backwash Pump.
- Compact Design.

- Easy & Auto Operation.

- Short lead Time.

- Plug & Play.

-CF Approved.

ADVANTAGES

- Reduce Suspended Solids

- Remove Large Microns.

- High Tolerance To Changing
Temperatures.

- Deliver High Performance at Low
Life-Cycle Costs.

- Energy Efficient.

- Purified Water Suitable For
Drinking & Irrigation.

- Eco-Friendly Systems.

APPLICATIONS

- RO Pretreatment.

- Drinking Water Treatment.

- Water Recycling And Reuse.
- Grey Water Treatment.

- Surface Water Treatment.

- Industrial Waste Treatment.

AQUALINE UF SYSTEMS

AQUALINE engineers and manufactures the most advanced
Ultrafiltration (UF) systems for water treatment purposes that fit the
needs of different industries and application.

Ultrafiltration systems eliminate the need for clarifiers and
multimedia filters. Standard design is based on a UF module with
outside-in flow configuration which allows for less plugging, higher
solids loading, higher flow area and easy cleaning.

The water filtration efficiency achieved by UF systems are around
250 times greater than conventional media filtration systems.
These plants are generally considered to be of low cost, easy to
operate, carry no contaminate residue, and have considerably
high recovery ratio.

EXTRA OPTIONS

- Custom Designs For Higher Capacities.
- Chemically Enhanced Backwash (CEB).
- Membrane cleaning skid (CIP).

- Blower (for backwash).

- Touch Screen Control Panel.

- CS/SS304 Stainless Steel Skid.

A‘QU;&J—INE WATER TREATMENT SYSTEMS

27



2-5 ELECTRODEIONIZATION SYSTEMS

Electrodeionization (EDI) is a water purification technology that combines aspects of both ion exchange

and electrodialysis processes to produce high-purity water, typically in conjunction with reverse osmosis
(RO) and other purification devices.

www.agualine-me.com
28



FEATURES

- Standard Capacities 1-1000 CMD.

- High Operating Temperature
Pressure (up to 100 psig feed).

- Compact Design .

- Easy & Auto Operation.

- Short lead Time.

- Plug & Play.

- CF Approved.

ADVANTAGES

- Remove lon 90 — 95%.

- High-Purity Water .

- Deliver High Performance At Low
Life-Cycle Costs.

- Energy Efficient.

- Purified Water Suitable For Drinking
& Irrigation.

- Eco-Friendly Systems.

APPLICATIONS

- Laboratory Water.

- Power Generation.

- Cosmetics.

- Boiler Feed.

- Pharmaceutical.

- Chemical Production.

AQUALINE EDI SYSTEMS

Our high-quality modules continually produce ultra-pure water up
to 18.2MQ/cm. EDI may be run continuously or intermittently.
Electrodeionization is a green solution for deionizing water. With no
expensive chemical upkeep and virtually no down-time,
electrodeionization units are the future in deionization.

EDI modules are on average miniature in size and weight in terms
of per unit flow in the market. EDI water purification systems do not
require shutdowns for replacing resin beds or for resin
regeneration using chemicals. As a result the EDI minimizes water
quality upsets and operating costs.

EDI has become the solution of choice, lower operating expenses
and fewer maintenance requirements makes EDI the cost effective
choice. These systems also require minimal energy to provide
steady, and persistent ultra pure water. EDI water purification
systems utilize compact footprints, which benefits water treatment
plants in using less available space to provide the same amount
of water.

EXTRA OPTIONS

- Custom Designs For Higher Capacities.

- A complete, Power Supply Assembly.

- Flow And Quality Monitoring Instrumentation.

- Modular System More Flexible, Easy To Expand.
- CS/SS304 Stainless Steel Skid.

- Touch Screen Control Panel.

A‘QU;&J—INE WATER TREATMENT SYSTEMS

29






3- FILTRATION SYSTEMS

3-1 AQUALINE MULTIMEDIA SAND FILTERS EE
3-2 AQUALINE ACTIVATED CARBON FILTERS 34
3-3 AQUALINE SPECIAL MEDIA FILTER 35
3-4 PALLAS PP FILTERS CARTRIDGES 36

3-5 HIGH FLOW FILTERS

37




3- FILTRATION SYSTEMS

Filtration systems are a critical component of the purification process.They are designed to remove
suspended solids, fine particles, and impurities from raw water sources to produce clean and safe drinking
water. More over it use as pre-treatment to protect the reverse osmosis systems.

www.aqgualine-me.com
20



FEATURES

- Stander Capacity 1- 5000 CMD.
- FRP, Epoxy Coated Carbon Steel-
Maximum Operation Pressure [s

© Bar.

- Timer Controlled Back Wash.

- Pneumatically Actuated Butterfly
Valves.

- Manual Valves.

- Bottom & Top Is Lateral Diffuser.

- PVC-U Material Surface Piping.

- Sample Taps & Manometers In
The Inlet & Outlet Of The System.

- Electronic Card Or Siemens Logo
Control Panel.

- Electric 220V /50 Hz /1 pH.

ADVANTAGES

- Remove Total Suspended Solids
(TSS)

- Remove Particles Of Various Sizes &

Insoluble Materials In Water.
- Turbidity Reduction.
- Automatic Systems.
- Long Filter Life.

APPLICATIONS

- Municipal Water Treatment.

- Industrial Processes.

- Chemical Processing.

- Ro Pre-treatment.

- Irrigation Systems.

- Drinking Water Treatment.

- Wastewater Treatment.

- Beverage and Food Industry.

3-1 MULTIMEDIA SAND FILTERS

Aqgualine Multimedia-sand filtration systems are efficient units used
to remove total suspended solids (TSS), particles of various sizes
and insoluble materials in water.

In addition to retaining the suspended solids, sand filters also protect
the units to be installed after it from sediment and coarse particles.
The most important parameters of this filtration process are water
flow and media selection. Quartz and anthracite in different
diameters and sizes are used in multimedia-sand filtration units that
provide treatment in different micron sizes.

Aqgualine multimedia sand filters may offer customization options
to suit specific water quality challenges and flow rates. Different
combinations of filter media can be selected based on the type of
contaminants present in the water.

EXTRA OPTIONS

- Custom Designs For Higher Capacities.

- Stainless Steel Tank.

- Differential pressure Control.

- Vessel Orientation Is Vertical Or Horizontal.
- Galvanised Surface Piping.

- Touch Screen Control Panel.

- Electrical Actuated Valves.

- Pneumatical Actuated Valves.

A‘QU;&J—INE WATER TREATMENT SYSTEMS

33



FEATURES

- Stander Capacity 1- 5000 CMD.

- FRP, Epoxy Coated Carbon Steel.

- Maximum Operation Pressure Is
© Bar.

- Timer Controlled Back Wash.

- Pneumatically Actuated Butterfly
Valves.

- Bottom & Top is Lateral Diffuser.

- PVC-U Material Surface Piping.

- Sample Taps & Manometers In
The Inlet & Outlet Of The System.

- Electronic Card Or Siemens Logo
Control Panel.

- Electric 220V /50 Hz /1 pH.

ADVANTAGES

- Color & Turbidity Reduction.

- Removes Free Chlorine, Free Ozone,

Fatty Acids & Humic Acid.
- Automatic Systems.
- Long Filter Life.

APPLICATIONS

- Municipal Water Treatment.
- Industrial Processes.

- Chemical Processing.

- Ro Pre-treatment.

- Irrigation Systems.

- Drinking Water Treatment.
- Wastewater Treatment.

- Beverage & Food Industry.

3-2 ACTIVATED CARBON FILTERS

Activated carbon filtration system is used for color, taste, odor, and
organic removals in drinking and utility waters. In addition, it
removes unwanted contaminants such as free chlorine, free ozone,
fatty acids and humic acid from the water.

Thanks to the very large surface areas of the activated carbon
media, it accumulates impurities on itself by means of adsorption,
and due to its structure, it is not possible to remove solid
substances from its microscopic pores by backwashing.
Therefore, in order for the activated carbon units to be used for a
long time, they must pass through appropriate mechanical
filtration and pre-treatment units.

Customization is a powerful aspect of aqualine's activated carbon
filters. We understand that every water source and purification
requirement is unique. That's why we offer a range of
customization options to address specific water quality challenges